

- **Company Profile**
- **Licence and Test Report**
- **Disposable Isolation Gowns**
- **Disposable Isolation Suit**
- **Industrial Protective Clothing**
- **Package Reference**

Qingdao Haishi Hainuo Group is a biotechnology enterprise integrating R & D, production and sales. The Group was founded in 2004 and now has more than 20 subsidiary corporations. Our headquarter is located in Jiangshan Industrial Park in Laixi Qingdao, with superior geographical location and convenient transportation, covering an area of over 500 acres, which is adjacent to Jiangshan Lake, Qingrong Light Rail, major highways, Qingdao International Airport and Qingdao Port, and It's one step away from Huashan International Golf Course. We have several modern workshops and logistics storage facilities that meet international standards, equipped with advanced production facilities and high-precision testing instruments. There are nearly 2,000 employees including experts, professors and licensed pharmacists from the Chinese Pharmaceutical Association. Technical support and collaboration are provided by many scientific research institutions and companies from USA, Germany and Taiwan, China.





国家企业信用信息公示系统网址:

国家市场监督管理总局监制

Business License

## 第一类医疗器械备案凭证

青岛海诺生物工程有限公司:  
根据相关法规要求, 对你单位第一类医疗器械: 隔离衣予以  
备案, 备案号: 鲁青械备 20200113 号

青岛市食品药品监督管理局  
(盖章)

日期: 2020年02月08日

Medical device record certificate



中国认可  
国际互认  
检测  
CNAS L0599

Test Report SLS2025269417601TX Date: June 08, 2020 Page 2 of 4

QINGDAO HAINUO BIOLOGICAL ENGINEERING CO., LTD  
NO. 1 GUANGDONG ROAD, JIANGSHAN INDUSTRIAL PARK, LAIXI, QINGDAO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

- Sample Description : (A) Isolation gown
- Sample Color : (A) Blue
- Sample Receiving Date : Jun 03, 2020
- Testing Period : Jun 04, 2020 - Jun 08, 2020
- Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested; for further details, please refer to the following page(s).
- Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of  
SGS CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

*Sara Guo*

Sara Guo (Account Executive)

1

Unless otherwise agreed in writing, this document is issued by the Company subject to the General Conditions of Service printed on the reverse side of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document.

7 Fuxing Road, New Area, Shanghai, China 201203 | T: 86-(21)42008888 | F: 86-(21)42009999 | www.sgsgroup.com.cn  
 中国上海自由贸易试验区福新路7号 邮编: 201203 | 电话: 86-(21)42008888 | 传真: 86-(21)42009999 | www.sgsgroup.com.cn

Member of the SGS Group (SGS SA)



中国认可  
国际互认  
检测  
CNAS L0599

Test Report SLS2025269417601TX Date: June 08, 2020 Page 2 of 4

QINGDAO HAINUO BIOLOGICAL ENGINEERING CO., LTD  
NO. 1 GUANGDONG ROAD, JIANGSHAN INDUSTRIAL PARK, LAIXI, QINGDAO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

- Sample Description : (A) Isolation gown
- Sample Color : (A) Blue
- Sample Receiving Date : Jun 03, 2020
- Testing Period : Jun 04, 2020 - Jun 08, 2020
- Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested; for further details, please refer to the following page(s).
- Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of  
SGS CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

*Sara Guo*

Sara Guo (Account Executive)

2

Unless otherwise agreed in writing, this document is issued by the Company subject to the General Conditions of Service printed on the reverse side of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document.

7 Fuxing Road, New Area, Shanghai, China 201203 | T: 86-(21)42008888 | F: 86-(21)42009999 | www.sgsgroup.com.cn  
 中国上海自由贸易试验区福新路7号 邮编: 201203 | 电话: 86-(21)42008888 | 传真: 86-(21)42009999 | www.sgsgroup.com.cn

Member of the SGS Group (SGS SA)



中国认可  
国际互认  
检测  
CNAS L0599

Test Report SLS2025269417601TX Date: June 08, 2020 Page 3 of 4

QINGDAO HAINUO BIOLOGICAL ENGINEERING CO., LTD  
NO. 1 GUANGDONG ROAD, JIANGSHAN INDUSTRIAL PARK, LAIXI, QINGDAO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

- Sample Description : (A) Isolation gown
- Sample Color : (A) Blue
- Sample Receiving Date : Jun 03, 2020
- Testing Period : Jun 04, 2020 - Jun 08, 2020
- Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested; for further details, please refer to the following page(s).
- Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of  
SGS CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

*Sara Guo*

Sara Guo (Account Executive)

3

Unless otherwise agreed in writing, this document is issued by the Company subject to the General Conditions of Service printed on the reverse side of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document.

7 Fuxing Road, New Area, Shanghai, China 201203 | T: 86-(21)42008888 | F: 86-(21)42009999 | www.sgsgroup.com.cn  
 中国上海自由贸易试验区福新路7号 邮编: 201203 | 电话: 86-(21)42008888 | 传真: 86-(21)42009999 | www.sgsgroup.com.cn

Member of the SGS Group (SGS SA)



中国认可  
国际互认  
检测  
CNAS L0599

Test Report SLS2025269417601TX Date: June 08, 2020 Page 4 of 4

QINGDAO HAINUO BIOLOGICAL ENGINEERING CO., LTD  
NO. 1 GUANGDONG ROAD, JIANGSHAN INDUSTRIAL PARK, LAIXI, QINGDAO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

- Sample Description : (A) Isolation gown
- Sample Color : (A) Blue
- Sample Receiving Date : Jun 03, 2020
- Testing Period : Jun 04, 2020 - Jun 08, 2020
- Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested; for further details, please refer to the following page(s).
- Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of  
SGS CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

*Sara Guo*

Sara Guo (Account Executive)

4

Unless otherwise agreed in writing, this document is issued by the Company subject to the General Conditions of Service printed on the reverse side of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document. The Company is not liable for any loss or damage, including consequential loss or damage, arising from the use of this document.

7 Fuxing Road, New Area, Shanghai, China 201203 | T: 86-(21)42008888 | F: 86-(21)42009999 | www.sgsgroup.com.cn  
 中国上海自由贸易试验区福新路7号 邮编: 201203 | 电话: 86-(21)42008888 | 传真: 86-(21)42009999 | www.sgsgroup.com.cn

Member of the SGS Group (SGS SA)

Barrier performance of each component and final classification commended

	Impact Penetration Test AATCC 42 (g)	Hydrostatic Pressure Test AATCC 127 (cmH <sub>2</sub> O)	Resistance to Bacteriophage Phi-X174 ASTM F 1671	Level	Final classification
Area A (Critical zone-front)	0.0	>50.0	/	Level 3	Level 3
Area B (Critical zone-sleeve)	0.0	>50.0	/	Level 3	
Area C (Critical zone-Back)	0.0	>50.0	/	Level 3	
Seam between areas A&B	0.0	>50.0	/	Level 3	
Seam between areas A&C	0.0	>50.0	/	Level 3	
Seam between areas B&C	0.0	>50.0	/	Level 3	

Remark:  
 • The barrier performance of all critical zone components, including seams and points of attachments, shall be determined. The classification of isolation gown shall be a number denoting the performance of the critical zone component having the lower barrier performance.  
 • Level 1: Impact Penetration Test-AATCC 42: ≤4.5g;  
 • Level 2: Impact Penetration Test-AATCC 42: ≤1.0g; Hydrostatic Pressure Test-AATCC 127: ≥20cmH<sub>2</sub>O;  
 • Level 3: Impact Penetration Test-AATCC 42: ≤1.0g; Hydrostatic Pressure Test-AATCC 127: ≥50cmH<sub>2</sub>O;  
 • Level 4: Resistance to Bacteriophage Phi-X174 ASTM F 1671: Pass.  
 • Only test the barrier performance of the sample. Label request, construction and other classes in ANSI/AAMI PB70-2012 is not checked.



\*\*\*End of Report\*\*\*

## SGS level 3 report for Gowns

## 检测报告

TEST REPORT

报告编号 2020T06022-1 共 1 页 第 1 页

样品名称 Sample Name	隔离衣(非医用) Isolation gown(non-medical)			样品数量 Quantity	2 件/2 pieces
委托方 Applicant	青岛海诺生物工程有限公司 Qingdao Hainuo Biological Engineering Co.,Ltd				
委托方提供 样品信息 Sample Information	商标/ Trademark: HYNAUT 颜色/Colour: 蓝色/Blue				
检测类型 Test Type	委托送检 Commission	来样日期 Application Date	2020.06.02	检测日期 Test Date	2020.06.02-2020.06.03
检测依据 Test Standards	GB/T 24218.1-2009 GB/T 4744-2013 GB/T 4745-2012 GB/T 3923.1-2013				
检测项目 Test Items	检测结果 Test Conclusion			样品图片 Sample Location	
单位面积质量(g/m <sup>2</sup> ) Mass per unit area	41.7				
静水压值(cm H <sub>2</sub> O) Hydrostatic pressure value	129.4				
拒水性(级/Grade) Water Repellency	4				
断裂伸长率(%) Breaking elongation	纵向 Wale wise	79.0			
	横向 Course wise	72.5			
断裂强力(N) Breaking force	纵向 Wale wise	32			
	横向 Course wise	58			
以下空白					
备注	委托送检结果仅对送检样品负责。				



## 检验报告

TEST REPORT



报告编号 Report No: 20-004350  
校验码 Check Code: 86248A18BF

第 1 页 共 4 页  
Page 1 of 4

受检(委托)单位 Applicant	潍坊安迪防护用品有限公司 Weifang Andy Protective Equipment Co.,Ltd				
制造单位 Manufacturer	/				
客户确认信息 Information provided by customer	产品名称: 一次性隔离衣(非医用) Sample name Isolation Clothes (non-medical) 样品数量: 1 件+1 块 商标: / 型号规格和/或等级 / Sample Quantity Trademark Type/Level 样品描述: 淡蓝色 Sample description 客户提供质量信息 Quality information provided by the customer 联系方式: / Contact information				
检验类别 Test type	委托检验 Test Entrust	样品受理日期 Sample received date	2020-05-26 May 26 <sup>th</sup> , 2020	三审日期 Date of issue	2020-05-28 May 28 <sup>th</sup> , 2020
检验依据 Test standards	GB/T 3923.1-2013《纺织品 织物拉伸性能 第1部分:断裂力和断裂伸长率的测定(条样法)》 GB/T 3923.1-2013《Textiles-Tensile properties of fabrics-Part 1: Determination of maximum force and elongation at maximum force using the strip method》 GB/T 4744-2013《纺织品 防水性能的检测和评价 静水压法》 GB/T 4744-2013《Textiles-Testing and evaluation for water resistance-Hydrostatic pressure method》 GB/T 4745-2012《纺织品 防水性能的检测和评价 沾水法》 GB/T 4745-2012《Textiles-Testing and evaluation for water resistance-Water-Spray method》				
综合检验结论 Test result	根据委托方的要求, 仅提供实测数据, 详见检验结果汇总表。 As per the client's request, the test results were not rated. More detailed information please see on the pages of test results.				
检验结果 Test results	序号 No.	检验项目 Items	评价依据(检验依据) Test standards	评价 Rating	
	1	静水压值 Hydrostatic pressure value	客户提供要求 Customer requirements	符合 Pass	
备注 Remarks	沾水等级3级, 50cmH <sub>2</sub> O进行判定。				



批准 Approved by 东靖

审核 Audit by 郭子栋

编制/主编 Prepared by 刘海涛

职务 Title 工程师

职务 Title 工程师

职务 Title 检验员



## 检验检测报告

Test Report



防伪查询  
共 2 页 第 1 页  
Page 1 of 2

STFWT20201989

产品名称 Product Name	限次性工业防护服	规格型号 Specification Type	AD1100
		商 标 Trademark	SIVENKOLD
委托单位 Trust Unit	潍坊安迪防护用品有限公司	电 话 Tel	15559816150
生产单位 Manufacturer	潍坊安迪防护用品有限公司	样品等级 Sample Grade	—
样品数量 Sample Quantity	5 套	送样日期 Sample Receiving Date	2020-02-26
检验检测类别 Test Category	委托送样检验	批号/货号 Serial Number	
样品状态 Samples Conditions	符合检测要求		
检验检测及判定依据 Document and Decide Accordance	GB 24540-2009 《防护服 酸碱类化学品防护服》 GB 19082-2009 《医用一次性防护服技术要求》		
检验检测结论 Test Conclusion	样品经检验, 喷溅液密性项目、耐屈挠性项目和面料耐静水压性能项目符合 GB 24540-2009 标准规定的要求, 过滤效率项目符合 GB 19082-2009 标准规定的要求。 签发日期: 2020-03-03 SignatiumDate		
备 注 Remarks	本报告检验结论仅对所检项目得出, 不代表未经检验的项目或功能符合要求, 本报告仅对来样负责。		

批准:  
Approver

陈敏

审核:  
Examiner

吴亮亮

主 检:  
Majortester

李素兰

## 检验检测结果

Testing Results

STFWT20201989

共 2 页 第 2 页  
Page 2 of 2

序号 Serial	检验检测项目 Test Items	单位 Unit	技术要求 Requirement	检验检测结果 Results	单项评价 Individual Judgment																
1	喷溅液密性	—	指示服上总污渍面积不应超过标准污渍面积的 3 倍。	指示服上总污渍面积 < 3 × 标准污渍面积	合格																
2	耐屈挠性 (非织物酸碱类化学品防护服)	—	屈挠 1000 次后应无破坏或断裂	试样屈挠 1000 次后, 无破坏和断裂	合格																
3	过滤效率/% 85L/min	—	≥ 70	<table border="1"> <tr><td>左前襟</td><td>100.0</td></tr> <tr><td>右前襟</td><td>100.0</td></tr> <tr><td>左臂</td><td>100.0</td></tr> <tr><td>右臂</td><td>100.0</td></tr> <tr><td>背部</td><td>100.0</td></tr> <tr><td>后背</td><td>94.6</td></tr> <tr><td>腿部</td><td>94.5</td></tr> <tr><td>裆部</td><td>94.3</td></tr> </table>	左前襟	100.0	右前襟	100.0	左臂	100.0	右臂	100.0	背部	100.0	后背	94.6	腿部	94.5	裆部	94.3	
左前襟	100.0																				
右前襟	100.0																				
左臂	100.0																				
右臂	100.0																				
背部	100.0																				
后背	94.6																				
腿部	94.5																				
裆部	94.3																				
4	面料耐静水压性能	kPa	级别 1 静水压 > 1.0	预处理前: > 2.0 预处理后: > 2.0	合格																

样品图片



以下空白

## GB/T Test Report for Protective Clothing without tape

### 检验检测报告 (电子版)

防伪查询网址: www.gttc.net.cn  
防伪码: DLYF-5766-44

扫码下载报告



No:200147423

共3页 第1页

委托单位	潍坊安迪防护用品有限公司 地址: 山东省潍坊市安丘市兴安街道大近戈庄中心路中段		
客户认定信息	一次性防护服 5件 商标: SIVENKOLD 颜色: 白色 生产单位: 潍坊安迪防护用品有限公司		
检验性质	委托检测	样品受理/测试开始日期	2020-05-28
		报告签发日期	2020-06-04
判定依据	GB 19082-2009 《医用一次性防护服技术要求》		
综合检验结论	—		
检验检测结果	检验检测项目	判定依据	判定
	撕裂强力	GB 19082-2009	符合
	断裂伸长率	GB 19082-2009	符合
	表面抗湿性	GB 19082-2009	符合
	抗合成血液穿透性	GB 19082-2009	符合
	抗渗水性	GB 19082-2009	符合
	透湿量	GB 19082-2009	符合
	静电衰减性能	GB 19082-2009	符合
	过滤效率[关键部位]	GB 19082-2009	符合
	过滤效率[接缝处]	GB 19082-2009	符合
备注	本报告中检验检测项目均在相应标准规定的环境条件下进行(有注明的除外)。复印件、副本未重新加盖报告书确认章无效。本报告检验检测地址为广州市番禺区珠江路1号。		



签发: 郭子山 高级工程师

No:200147423

共3页 第2页



总部: 广州市番禺区珠江路1号  
花都实验室: 广州市花都区狮岭镇锦河河西路1号

电话: 020-61994508/61994599  
电话: 020-37721161

### 检验检测报告附页 (电子版)

No:200147423

共3页 第3页

检验检测项目 (计量单位) [样品识别]	测试方法	标准值及允差	检验检测结果	判定	备注
● 断裂强力(N)	GB/T 3923.1-1997 头距: 100mm 速度: 100mm/min	纵向 ≥45 横向 ≥45	纵向 58 横向 138	符合	
● 断裂伸长率(%)	GB/T 3923.1-1997 头距: 100mm 速度: 100mm/min	纵向 ≥15 横向 ≥15	纵向 96 横向 53	符合	
● 表面抗湿性(级)	GB/T 4745-1997	≥3	1# 4 2# 4 3# 4	符合	
● 抗合成血液穿透性(级)	GB 19082-2009 附录A 合成血液表面张力: 0.042N/m	≥2	6	符合	
● 抗渗水性(kPa)	GB/T 4744-1997 增压法: 6.0kPa/min 水温: 20.0℃ 正面向下接触水面		1# >20.0 2# >20.0 3# >20.0 4# >20.0 5# >20.0 平均值 >20.0	符合	
● 透湿量 (g/(m <sup>2</sup> ·d))	GB/T 12704-1991 方法A 除湿法 试验箱环境: 38.0℃, 90.0% 除湿时间: 1h	≥1.67	6700	符合	
● 静电衰减性能 (s)	GB 19082-2009 5.10 温度: 23.1℃ 相对湿度: 50.1% 施加电压: ±5000V	≤0.5	最大值 0.01	符合	
● 过滤效率(%) [关键部位]	GB 19082-2009 5.7 空气流量: 15L/min 气溶胶颗粒: NaCl 气溶胶浓度: 15mg/m <sup>3</sup> 温度: 23.7℃ 相对湿度: 38.2%	≥70	最小值 100	符合	
● 过滤效率(%) [接缝处]	GB 19082-2009 5.7 空气流量: 15L/min 气溶胶颗粒: NaCl 气溶胶浓度: 15mg/m <sup>3</sup> 温度: 23.7℃ 相对湿度: 38.2%	≥70	最小值 99	符合	
备	(本栏空白)				
注					



— 标准出版社 —

## GB/T Test Report for Protective Clothing with tape



**Item NO.:**C301

**Name:** Disposable Isolation gown (style 1)

**Material:**PP non woven

**Weight:**20gsm/25gsm/30gs,m/35gsm

**Color:** White/Blue/Yellow/Pink/Green

**Type:**Long sleeve,Elastic /Knit cuff,Tie –on and waist

**Package:**10pcs 100 pcs/ctn Carton size:450\*360\*500MM

**Size:**

	Size	S	M	L	XL	XXL	XXX L	tolerance +/-	
gowns	body length	112	114	116	118	120	122	1	
	chest	130	134	138	142	146	150	2	
								1	
	sleeve length	59.5	61	62.5	64	65.5	67	1	
	sleeve opening	5*7							
	DRAW STRING	1.5*180							

Disposable Isolation Gown (style 1)





**Item NO.:**C302

**Name:** Disposable Isolation gown (style 2)

**Material:**25gsm PP non woven+15gsm PE film

**Weight:**40-45gsm

**Color:** White/Blue/Yellow/Pink/Green

**Type:**Long sleeve,Elastic /Tie on and waist /Knit cuff

**Package:**1) 10pcs/bag 120pcs/ctn carton size 520\*500\*350MM  
2)1pcs/bag 100pcs/ctn carton size 520\*390\*460MM

**Size:**



WITH KNIT CUFF

Size	S	M	L	XL	XXL	XXX L	tolerance +/-	
body length	112	114	116	118	120	122	1	
chest	130	134	138	142	146	150	2	
							1	
sleeve length	59.5	61	62.5	64	65.5	67	1	
gowns sleeve opening	5*7							
DRAW STRING	1.5*180							

Disposable Isolation Gown (style 2)



WITHOUT KNIT CUFF

**Item NO.:**C303

**Name:** Disposable Isolation gown (style 3)

**Material:**25gsm PP non woven+15gsm PE film

**Weight:**40-45gsm

**Color:** White/Blue/Yellow/Pink/Green

**Type:**Long sleeve,Elastic /Tie on and waist /without Knit cuff

**Package:**1) 10pcs/bag 120pcs/ctn carton size 520\*500\*350MM

2)1pcs/bag 100pcs/ctn carton size 520\*390\*460MM

**Size:**

	Size	S	M	L	XL	XXL	XXX L	tolerance +/-	
gowns	body length	112	114	116	118	120	122	1	
	chest	130	134	138	142	146	150	2	
								1	
	sleeve length	59.5	61	62.5	64	65.5	67	1	
	sleeve opening	5*7							
	DRAW STRING	1.5*180							

Disposable Isolation Gown (style 3)



**Item NO.:**C304

**Name:** Disposable Isolation gown (style 4)

**Material:**PP non woven

**Weight:**20gsm/25gsm/30gs,m/35gsm

**Color:** White/Blue/Yellow/Pink/Green

**Type:**Long sleeve,Elastic /Knit cuff, Button/velcro Planket/In Pocket

**Package:**10pcs 100 pcs/ctn Carton Size:450\*360\*500MM

**Size:**

	Height(cm)	Chest(cm)	Packing	CTN size(cm)
S	110	130	100pcs/ctn	45*28*30
M	115	137	100pcs/ctn	45*28*32
L	120	140	100pcs/ctn	45*28*34
XL	120	145	100pcs/ctn	45*28*36
XXL	125	150	100pcs/ctn	45*28*38
XXXL	125	155	100pcs/ctn	45*28*40
XXXXL	130	160	100pcs/ctn	45*28*42

---

Disposable Isolation Gown (style 4)



**Item NO.:**C305

**Name:** Industrial Protective Clothing (style 1)

**Material:**PP non woven

**Weight:**20gsm/25gsm/30gs,m/35gsm

**Color:** White/Blue

**Type:**Long sleeve,Elastic Sleeve Opening,Hoodies,Zip

**Package:**10pcs 100 pcs/ctn Size:450\*360\*500MM

**Size:**

Garment Size	Body Height(cm)	Chest Girth(cm)
S	164-170	84-92
M	170-176	92-100
L	176-182	100-108
XL	182-188	108-116
XXL	188-194	116-124
XXXL	194-200	124-132



Fabric Details



**Item NO.:**C306

**Name:** Industrial Protective Clothing (style 1)

**Material:**PE film with Tape

**Weight:**60gsm

**Color:** White/Blue/Yellow/Pink/Green

**Type:**Long sleeve,Elastic Sleeve Opening,Hoodies,Zip

**Package:**10pcs 50 pcs/ctn Carton size :510\*390\*410MM

**Size:**

Garment Size	Body Height(cm)	Chest Girth(cm)
S	164-170	84-92
M	170-176	92-100
L	176-182	100-108
XL	182-188	108-116
XXL	188-194	116-124
XXXL	194-200	124-132

---

Industrial Protective Clothing (style 2)





**Item NO.:**C307

**Name:** Industrial Protective Clothing (style 1)

**Material:**PE film with Tape

**Weight:**60gsm

**Color:** White

**Type:**Long sleeve,Elastic Sleeve Opening,Hoodies,Zip

**Package:**10pcs 100 pcs/ctn Carton size :510\*390\*410MM

**Size:**



Garment Size	Body Height(cm)	Chest Girth(cm)
S	164-170	84-92
M	170-176	92-100
L	176-182	100-108
XL	182-188	108-116
XXL	188-194	116-124
XXXL	194-200	124-132

Industrial Protective Clothing (style 3)

# Instruction

**HYNAUT** Model: C303

**Disposable Isolation Gown**



Color: White  
Size: S, M, L, XL, 2XL, 3XL, 4XL, 5XL, 6XL, 7XL, 8XL, 9XL, 10XL, 11XL, 12XL, 13XL, 14XL, 15XL, 16XL, 17XL, 18XL, 19XL, 20XL, 21XL, 22XL, 23XL, 24XL, 25XL, 26XL, 27XL, 28XL, 29XL, 30XL, 31XL, 32XL, 33XL, 34XL, 35XL, 36XL, 37XL, 38XL, 39XL, 40XL, 41XL, 42XL, 43XL, 44XL, 45XL, 46XL, 47XL, 48XL, 49XL, 50XL

**CAUTION:**  
1. Check the packaging before use. Don't use if packaging is damaged.  
2. Read the manual thoroughly before use and read these instructions.  
3. Dispose with trash and do not reuse after use.  
4. Store in a dry away from sunlight, with proper ventilation and dry.

**ATTENTION:**  
This product is a disposable product, please treat it as waste after use. Avoid contact and collision with acid, alkali and sharp objects. Don't continue to use if damaged.

**FUNCTIONS:**  
Protective and prevent cross-contamination.

**PRODUCT INSTRUCTION:**  
Product Name: Disposable Isolation Gown  
Executive Standard: GB/T 1914.2013 GB/T 1914.2013  
Production Date: 20200811  
Expiration Period: 2 Years  
Application: Military Station, Food Sector, Clean workshop, Home use etc.

**EXPORTER:**  
QINGDAO HAINUO IMPORT & EXPORT CO., LTD.  
No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China

100 PCS

**HYNAUT** Model: AD900

**DISPOSABLE INDUSTRIAL PROTECTIVE CLOTHING**



Color: White  
Size: S, M, L, XL, 2XL, 3XL, 4XL, 5XL, 6XL, 7XL, 8XL, 9XL, 10XL, 11XL, 12XL, 13XL, 14XL, 15XL, 16XL, 17XL, 18XL, 19XL, 20XL, 21XL, 22XL, 23XL, 24XL, 25XL, 26XL, 27XL, 28XL, 29XL, 30XL, 31XL, 32XL, 33XL, 34XL, 35XL, 36XL, 37XL, 38XL, 39XL, 40XL, 41XL, 42XL, 43XL, 44XL, 45XL, 46XL, 47XL, 48XL, 49XL, 50XL

**CAUTION:**  
1. Check the packaging before use. Don't use if packaging is damaged.  
2. Read the manual thoroughly before use and read these instructions.  
3. Dispose with trash and do not reuse after use.  
4. Store in a dry away from sunlight, with proper ventilation and dry.

**ATTENTION:**  
This product is a disposable product, please treat it as waste after use. Avoid contact and collision with acid, alkali and sharp objects. Don't continue to use if damaged.

**FUNCTIONS:**  
Protective and prevent cross-contamination.

**PRODUCT INSTRUCTION:**  
Product Name: Disposable Industrial Protective Clothing  
Executive Standard: GB 26460-2009  
Production Date: 20200811  
Expiration Period: 2 Years  
Application: Industrial Site, Plant, Farm, Home use, Non-medical environment

**EXPORTER:**  
QINGDAO HAINUO IMPORT & EXPORT CO., LTD.  
No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China

100 PCS

45x36x50cm

<p><b>HYNAUT</b> Model: C303</p> <p><b>Disposable Isolation Gown</b> (non-medical)</p> <p>100 PCS</p>	<p><b>Disposable Isolation Gown</b></p> <p>EXPORTER: QINGDAO HAINUO IMPORT &amp; EXPORT CO., LTD. No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China</p>	<p><b>HYNAUT</b> Model: C303</p> <p><b>Disposable Isolation Gown</b> (non-medical)</p> <p>100 PCS</p>	<p><b>Disposable Isolation Gown</b></p> <p>EXPORTER: QINGDAO HAINUO IMPORT &amp; EXPORT CO., LTD. No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China</p>
---	---	---	---

**HYNAUT** Model: C302

**DISPOSABLE PE APRON**



Color: White  
Size: S, M, L, XL, 2XL, 3XL, 4XL, 5XL, 6XL, 7XL, 8XL, 9XL, 10XL, 11XL, 12XL, 13XL, 14XL, 15XL, 16XL, 17XL, 18XL, 19XL, 20XL, 21XL, 22XL, 23XL, 24XL, 25XL, 26XL, 27XL, 28XL, 29XL, 30XL, 31XL, 32XL, 33XL, 34XL, 35XL, 36XL, 37XL, 38XL, 39XL, 40XL, 41XL, 42XL, 43XL, 44XL, 45XL, 46XL, 47XL, 48XL, 49XL, 50XL

**CAUTION:**  
1. Check the packaging before use. Don't use if packaging is damaged.  
2. Read the manual thoroughly before use and read these instructions.  
3. Dispose with trash and do not reuse after use.  
4. Store in a dry away from sunlight, with proper ventilation and dry.

**ATTENTION:**  
This product is a disposable product, please treat it as waste after use. Avoid contact and collision with acid, alkali and sharp objects. Don't continue to use if damaged.

**FUNCTIONS:**  
Protective and prevent cross-contamination.


**PRODUCT INSTRUCTION:**  
Product Name: Disposable PE Apron  
Executive Standard: GB/T 1914.2013 GB/T 1914.2013  
Production Date: 20200811  
Expiration Period: 2 Years  
Application: Military Station, Food Sector, Clean workshop, Home use etc.

**EXPORTER:**  
QINGDAO HAINUO IMPORT & EXPORT CO., LTD.  
No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China

100 PCS

**HYNAUT** Model: C201

**ISOLATION GOWN**



Color: Blue  
Size: S, M, L, XL, 2XL, 3XL, 4XL, 5XL, 6XL, 7XL, 8XL, 9XL, 10XL, 11XL, 12XL, 13XL, 14XL, 15XL, 16XL, 17XL, 18XL, 19XL, 20XL, 21XL, 22XL, 23XL, 24XL, 25XL, 26XL, 27XL, 28XL, 29XL, 30XL, 31XL, 32XL, 33XL, 34XL, 35XL, 36XL, 37XL, 38XL, 39XL, 40XL, 41XL, 42XL, 43XL, 44XL, 45XL, 46XL, 47XL, 48XL, 49XL, 50XL

**CAUTION:**  
1. Check the packaging before use. Don't use if packaging is damaged.  
2. Read the manual thoroughly before use and read these instructions.  
3. Dispose with trash and do not reuse after use.  
4. Store in a dry away from sunlight, with proper ventilation and dry.

**ATTENTION:**  
This product is a disposable product, please treat it as waste after use. Avoid contact and collision with acid, alkali and sharp objects. Don't continue to use if damaged.

**FUNCTIONS:**  
Protective and prevent cross-contamination.

**PRODUCT INSTRUCTION:**  
Product Name: Isolation Gown (Non-Medical)  
Executive Standard: GB/T 4746-2013 GB/T 4746-2012  
Production Date: 20200811  
Expiration Period: 2 Years  
Application: Military Station, Food Sector, Clean workshop, Home use etc.

**EXPORTER:**  
QINGDAO HAINUO IMPORT & EXPORT CO., LTD.  
No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China

100 PCS

<p><b>HYNAUT</b> Model: AD1100</p> <p><b>Isolation Gowns</b> (Non-Medical)</p> <p>100 PCS</p>	<p><b>Isolation Gowns</b> (Non-Medical)</p> <p>EXPORTER: QINGDAO HAINUO IMPORT &amp; EXPORT CO., LTD. No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China</p>	<p><b>HYNAUT</b> Model: AD1100</p> <p><b>Isolation Gowns</b> (Non-Medical)</p> <p>100 PCS</p>	<p><b>Isolation Gowns</b> (Non-Medical)</p> <p>EXPORTER: QINGDAO HAINUO IMPORT &amp; EXPORT CO., LTD. No.1 Guangdong Road, Jiangshan International Industrial Park, Laixi, Qingdao, China</p> <p>GW:12.5KG NW:11.2KG Packing: 1 pcs/bag 100pcs/carton</p>
---	---	---	---

Carton

**HYNAUT**

**Isolation Gowns**  
(Non-Medical)



**Be healthy and safe  
HYNAUT is trustworthy**

**Qingdao Hainuo Biological Engineering Co., Ltd**  
No.1 Guangdong Road, Jiangshan Industrial Park, Laixi, Qingdao, China

MADE IN CHINA

**HYNAUT**

**Isolation Gowns**  
(Non-Medical)



**Be healthy and safe  
HYNAUT is trustworthy**

**Qingdao Hainuo Biological Engineering Co., Ltd**  
No.1 Guangdong Road, Jiangshan Industrial Park, Laixi, Qingdao, China

MADE IN CHINA

Bag